
processes

Article

Lessons Learned from 10 Years of ANITA Mox for
Sidestream Treatment

Romain Lemaire 1 and Magnus Christensson 2,*

����������
�������

Citation: Lemaire, R.; Christensson,

M. Lessons Learned from 10 Years of

ANITA Mox for Sidestream

Treatment. Processes 2021, 9, 863.

https://doi.org/10.3390/pr9050863

Academic Editors: Albert Magrí and

Bipro R. Dhar

Received: 8 April 2021

Accepted: 12 May 2021

Published: 14 May 2021

Publisher’s Note: MDPI stays neutral

with regard to jurisdictional claims in

published maps and institutional affil-

iations.

Copyright: © 2021 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and
[...]
Table 1. ANITA Mox case studies treating conventional AD or THP + AD centrate presented in this paper. 

Name Flow WWTP 
(MLD) 

Type of 
Centrate 

Design Load 
(Kgn/D) 

Design Flow 
(M3/D) 

Design NH4 Level 
(Mgn/L) 

ANITA Mox 
Config. 

Start-Up 
Year 

James River (US) 76 AD 250 280 900 MBBR 2014 
South Durham (US) 20 AD 300 300 1000 MBBR 2015 

Egan (US) 30 AD 940 860 1100 MBBR 2016 
Denver (US) 850 AD 4000 3400 1200 MBBR 2017 

Luggage Point (AU) 130 AD 975 1000 975 MBBR 2021 
Växjö (SE) 20 THP + AD 430 300 1400 IFAS 2011 

FiveFords (UK) 26 THP + AD * 850 425 2000 IFAS 2019 
Toulouse (FR) 160 THP + AD 1800 1000 1800 IFAS 2020 

* FiveFords THP + AD unit is designed to treat external sludge in addition to that produced by the plant itself. 

  

Figure 1. Biological mechanisms occurring in the biofilm of the AnoxKTM5 carriers of the ANITATM

Mox MBBR process.

This paper reviews the lessons learned in the implementation of the ANITA™ Mox
process at several WWTP in the US and more recently in Australia for conventional AD
sidestream treatment using MBBR configuration and in Europe for THP + AD application
using the more adapted integrated fixed-film activated sludge (IFAS) configuration. Table 1
summarises the different ANITA Mox case studies that will be presented in more detail in
this paper.

Table 1. ANITA Mox case studies treating conventional AD or THP + AD centrate presented in this paper.

Name Flow WWTP
(MLD)

Type of
Centrate

Design Load
(Kgn/D)

Design Flow
(M3/D)

Design NH4 Level
(Mgn/L)

ANITA Mox
Config. Start-Up Year

James River (US) 76 AD 250 280 900 MBBR 2014
South Durham (US) 20 AD 300 300 1000 MBBR 2015

Egan (US) 30 AD 940 860 1100 MBBR 2016
Denver (US) 850 AD 4000 3400 1200 MBBR 2017

Luggage Point (AU) 130 AD 975 1000 975 MBBR 2021
Växjö (SE) 20 THP + AD 430 300 1400 IFAS 2011

FiveFords (UK) 26 THP + AD * 850 425 2000 IFAS 2019
Toulouse (FR) 160 THP + AD 1800 1000 1800 IFAS 2020

* FiveFords THP + AD unit is designed to treat external sludge in addition to that produced by the plant itself.

2. Lessons Learned from Treating Conventional Reject Water
2.1. James River, VA: 1st ANITA Mox in the US

The Hampton Roads Sanitation District (HRSD) installed the 1st ANITA Mox in the US
at its James River Wastewater Treatment Plant treating 76,000 m3/d (76 MLD) in Newport
News, VA. An existing pre-aeration tank was retrofitted to install the ANITA Mox process.
Centrate design flow is 280 m3/d with a NH4 load of 250 kgN/d at a concentration of
900 mgN/L. The warm centrate temperature after anaerobic digester (30–35 ◦C based on



Processes 2021, 9, 863 3 of 12

buffer tank size and tank/pipe insulation) means that no heating device is usually required
to keep the optimum design temperature of 30 ◦C in the ANITA Mox reactor. The process
started in December 2013 with 10% of the total media volume supplied with pre-colonised
biofilm from an established ANITA Mox located in Malmö, Sweden. This 1st ANITA
Mox plant in Sweden was used as a “Biofarm” to provide seed media with pre-colonised
Anammox biofilm to reduce the start-up time of new ANITA Mox plants (typically 5–15%
of total media volume). Anammox activity was detected on the virgin media 3 months
after seeding.

Ref. [8] reported that 4 months after seeding, the ANITA Mox reactor was achieving
more than 85% NH4 removal at design load condition (Figure 2). During the 1-month
performance test done in May 2014, the maximum NH4 load applied to the system was
375 kgN/d (50% more than design load) and the average NH4 removal rate was 90% (83%
TIN = NH4 + NO3 + NO2 removal). The average NH4 level in the outlet was 100 mgN/L.

Processes 2021, 9, x FOR PEER REVIEW 3 of 13 
 

 

2. Lessons Learned from Treating Conventional Reject Water 
2.1. James River, VA: 1st ANITA Mox in the US  

The Hampton Roads Sanitation District (HRSD) installed the 1st ANITA Mox in the 
US at its James River Wastewater Treatment Plant treating 76,000 m3/d (76 MLD) in 
Newport News, VA. An existing pre-aeration tank was retrofitted to install the ANITA 
Mox process. Centrate design flow is 280 m3/d with a NH4 load of 250 kgN/d at a con-
centration of 900 mgN/L. The warm centrate temperature after anaerobic digester (30–35 
°C based on buffer tank size and tank/pipe insulation) means that no heating device is 
usually required to keep the optimum design temperature of 30 °C in the ANITA Mox 
reactor. The process started in December 2013 with 10% of the total media volume sup-
plied with pre-colonised biofilm from an established ANITA Mox located in Malmö, 
Sweden. This 1st ANITA Mox plant in Sweden was used as a “Biofarm” to provide seed 
media with pre-colonised Anammox biofilm to reduce the start-up time of new ANITA 
Mox plants (typically 5–15% of total media volume). Anammox activity was detected on 
the virgin media 3 months after seeding. 

Ref. [8] reported that 4 months after seeding, the ANITA Mox reactor was achieving 
more than 85% NH4 removal at design load condition (Figure 2). During the 1-month 
performance test done in May 2014, the maximum NH4 load applied to the system was 
375 kgN/d (50% more than design load) and the average NH4 removal rate was 90% (83% 
TIN = NH4 + NO3 + NO2 removal). The average NH4 level in the outlet was 100 mgN/L. 

 
Figure 2. ANITA Mox start-up performance adapted from [8]. TIN (Total Inorganic Nitrogen) 
= NH4 + NO3 + NO2. 

2.2. South Durham, NC: Most Cost-Effective Solution 
The City of Durham, NC in the US completed a comprehensive wastewater master 

plan that evaluated different treatment techniques for meeting strict total nitrogen limits 
(TN < 3 mgN/L) at the South Durham Water Reclamation Facility (SDWRF). The city 
studied mainstream and sidestream treatment alternatives to meet its TN limits consid-
ering both capital and operating costs. ANITA Mox was estimated to cost $2.1/kg 
N-removed, while the most cost-effective mainstream biological nutrient removal (BNR) 
solution was estimated at $5.9/kg N-removed [9]. Thus, the city selected ANITA Mox to 
meet its strict effluent nitrogen limits using the most cost-effective solution.  

Figure 2. ANITA Mox start-up performance adapted from [8]. TIN (Total Inorganic Nitrogen) = NH4

+ NO3 + NO2.

2.2. South Durham, NC: Most Cost-Effective Solution

The City of Durham, NC in the US completed a comprehensive wastewater master
plan that evaluated different treatment techniques for meeting strict total nitrogen limits
(TN < 3 mgN/L) at the South Durham Water Reclamation Facility (SDWRF). The city
studied mainstream and sidestream treatment alternatives to meet its TN limits considering
both capital and operating costs. ANITA Mox was estimated to cost $2.1/kg N-removed,
while the most cost-effective mainstream biological nutrient removal (BNR) solution was
estimated at $5.9/kg N-removed [9]. Thus, the city selected ANITA Mox to meet its strict
effluent nitrogen limits using the most cost-effective solution.

The ANITA Mox design consists of two identical and parallel MBBR reactors that
were retrofitted in sludge aeration basins that were no longer in use. Filtrate design flow is
300 m3/d with a NH4 load of 300 kgN/d at a concentration of 1000 mg/L. The minimum
design temperature is 24 ◦C due to the lack of insulation and large buffer tank size. The
process started in August 2015 with 7% of seed media coming from the James River plant
(Figure 3). The system was treating the full centrate load by Nov 2015 and achieved greater
than 80% NH4 removal and 70% TN removal, both exceeding guaranteed values. Hollowed
et al. 2018 describes a few imbalance process events that occurred at the plant such as



Processes 2021, 9, 863 4 of 12

short-term nitrate (NO3) accumulation due to higher activity of Nitrite Oxidising Bacteria
(NOB) or NH4 accumulation from uneven feed flow between the two parallel tanks. Each
time, these process disturbances were quickly fixed through better process control of the
aeration and centrate feed flow to the reactors, demonstrating the robustness of the ANITA
Mox system.

Processes 2021, 9, x FOR PEER REVIEW 4 of 13 
 

 

The ANITA Mox design consists of two identical and parallel MBBR reactors that 
were retrofitted in sludge aeration basins that were no longer in use. Filtrate design flow 
is 300 m3/d with a NH4 load of 300 kgN/d at a concentration of 1000 mg/L. The minimum 
design temperature is 24 °C due to the lack of insulation and large buffer tank size. The 
process started in August 2015 with 7% of seed media coming from the James River plant 
(Figure 3). The system was treating the full centrate load by Nov 2015 and achieved 
greater than 80% NH4 removal and 70% TN removal, both exceeding guaranteed values. 
Hollowed et al. 2018 describes a few imbalance process events that occurred at the plant 
such as short-term nitrate (NO3) accumulation due to higher activity of Nitrite Oxidising 
Bacteria (NOB) or NH4 accumulation from uneven feed flow between the two parallel 
tanks. Each time, these process disturbances were quickly fixed through better process 
control of the aeration and centrate feed flow to the reactors, demonstrating the robust-
ness of the ANITA Mox system. 

  
Figure 3. Photo of AnoxKTM5 carriers 1 year after start-up (left: “seed” carrier, right: “virgin” car-
rier). 

2.3. Egan, IL: Robust Performance under Variable Flow 
The Metropolitan Water Reclamation District of Greater Chicago (MWRDGC) in-

stalled the ANITA Mox system at its Egan Water Reclamation Plant in Schaumburg, IL. 
Existing, unused dissolved air flotation (DAF) thickening tanks were converted into one 
equalisation tank and four identical, parallel ANITA Mox reactors. Centrate design flow 
is 860 m3/d with a NH4 load of 940 kgN/d at a concentration of 1100 mg/L. The minimum 
design temperature is 27.5 °C without any heating device.  

The process started in August 2016 with 10% of seed media coming from the James 
River plant. Experiences during the startup phase are summarised in [10] and include 
extended periods (10 months) of limited centrate availability due to mainte-
nance/revamping work on the sludge line and alkalinity limitation. Egan reactors each 
receive similar flow through gravitational distribution via the weir box. Minor adjust-
ments in aeration setpoints between the reactors are sufficient to keep them operating 
with similar performance. 

As shown in Figure 4, after the 10 months of limited centrate availability, the ANITA 
Mox reached the design load in less than 3 months. A 90-day performance test was per-
formed from April to June 2018. The average NH4 load during that period was 75% of 
design load but with periods reaching 120% of design load based on centrate availability. 
The limited size of the centrate equalisation tank did not allow the process to be fed con-
tinuously during weekends when centrifuges were off, meaning that during the week-
days, the load and flow were often higher than design values [11]. Despite this large flow 
variation, average NH4 and TIN removal efficiency were 89% and 81%, respectively with 
some fluctuation observed between the low load periods (higher removal efficiency 
>90%) and the high load periods often exceeding the design load (lower removal effi-
ciency around 80%). Average NH4 levels in the centrate and in the ANITA Mox outlet 
were 1230 mgN/L and 140 mgN/L, respectively. 

Figure 3. Photo of AnoxKTM5 carriers 1 year after start-up (left: “seed” carrier, right: “virgin” carrier).

2.3. Egan, IL: Robust Performance under Variable Flow

The Metropolitan Water Reclamation District of Greater Chicago (MWRDGC) installed
the ANITA Mox system at its Egan Water Reclamation Plant in Schaumburg, IL. Existing,
unused dissolved air flotation (DAF) thickening tanks were converted into one equalisation
tank and four identical, parallel ANITA Mox reactors. Centrate design flow is 860 m3/d
with a NH4 load of 940 kgN/d at a concentration of 1100 mg/L. The minimum design
temperature is 27.5 ◦C without any heating device.

The process started in August 2016 with 10% of seed media coming from the James
River plant. Experiences during the startup phase are summarised in [10] and include ex-
tended periods (10 months) of limited centrate availability due to maintenance/revamping
work on the sludge line and alkalinity limitation. Egan reactors each receive similar flow
through gravitational distribution via the weir box. Minor adjustments in aeration setpoints
between the reactors are sufficient to keep them operating with similar performance.

As shown in Figure 4, after the 10 months of limited centrate availability, the ANITA
Mox reached the design load in less than 3 months. A 90-day performance test was per-
formed from April to June 2018. The average NH4 load during that period was 75% of
design load but with periods reaching 120% of design load based on centrate availability.
The limited size of the centrate equalisation tank did not allow the process to be fed contin-
uously during weekends when centrifuges were off, meaning that during the weekdays,
the load and flow were often higher than design values [11]. Despite this large flow varia-
tion, average NH4 and TIN removal efficiency were 89% and 81%, respectively with some
fluctuation observed between the low load periods (higher removal efficiency >90%) and
the high load periods often exceeding the design load (lower removal efficiency around
80%). Average NH4 levels in the centrate and in the ANITA Mox outlet were 1230 mgN/L
and 140 mgN/L, respectively.

2.4. Denver, CO: Largest ANITA Mox to Date

The Metropolitan Water Reclamation District (MWRD) in Denver, CO USA, installed
the largest ANITA Mox plant to date at its Robert W. Hite Water Reclamation Facility
(850 MLD) by converting an existing return activated sludge (RAS) reaeration basin into
two parallel ANITA Mox MBBR reactors (Figure 5). The centrate design flow is 3400 m3/d
with a NH4 load of 4000 kgN/d at a concentration of 1200 mgN/L. The process started in
August 2017 with 5% of seed media coming from US and Europe ANITA Mox plants. As
seen in Figure 6, it took only 13 weeks to reach the full design load, while starting with
only 5% of seed media.



Processes 2021, 9, 863 5 of 12
Processes 2021, 9, x FOR PEER REVIEW 5 of 13 
 

 

 
Figure 4. NH4 load, NH4, and TIN removal efficiency. 

2.4. Denver, CO: Largest ANITA Mox to Date 
The Metropolitan Water Reclamation District (MWRD) in Denver, CO USA, in-

stalled the largest ANITA Mox plant to date at its Robert W. Hite Water Reclamation Fa-
cility (850 MLD) by converting an existing return activated sludge (RAS) reaeration basin 
into two parallel ANITA Mox MBBR reactors (Figure 5). The centrate design flow is 3400 
m3/d with a NH4 load of 4000 kgN/d at a concentration of 1200 mgN/L. The process 
started in August 2017 with 5% of seed media coming from US and Europe ANITA Mox 
plants. As seen in Figure 6, it took only 13 weeks to reach the full design load, while 
starting with only 5% of seed media. 

 
Figure 5. Photo of the ANITA Mox reactor in Denver retrofitted into an existing RAS reaeration 
tank. 

Experiences during this startup include instances of loading over design, variable 
flow, high polymer residual, and high TSS spikes. The ANITA Mox was very resilient to 
all of these disturbances thanks to the robustness of the MBBR system and its complete 
anammox biofilm retention feature. The goal of MWRD is to load the ANITA Mox to its 
maximum capacity (consistently above design load by 20–50%) targeting a residual NH4 
level between 200 and 300 mgN/L. It results in a lower NH4 removal efficiency (65–75% 
instead of >85%) but allows them not to dose any extra alkalinity despite being limited in 
their centrate. Then, the ANITA Mox outlet is polished in remaining RAS reaeration ba-
sins.  

Figure 4. NH4 load, NH4, and TIN removal efficiency.

Processes 2021, 9, x FOR PEER REVIEW 5 of 13 
 

 

 
Figure 4. NH4 load, NH4, and TIN removal efficiency. 